

RM5 PLOW MOUNT INSTRUCTIONS CAN-AM DEFENDER PART# 4501-0659

ITEM	PART#	QTY.	DESCRIPTION
1	4485-70	1	Plow Mount
2	HDW2050	2	5/16 x 3/4 Hex Bolt
3	HDW9002	4	5/16 Flat Washer
4	HDW7058	2	5/16 Nylock Nut
5	HDW1062	2	8mm x 60mm Hex Bolt
6	HDW9405	2	5/8 Rd.x 1-1/4 Lg Spacer

The lower portion of the mount will attach to the cross frame member out at the ends, you will use the  $5/16 \times 3/4$  hex bolt to go up through the mount and frame member and then use the 5/16 nylock nut on the inside of the frame member.

The front portion of this mount attaches to the winch mounting location so if you have a winch installed you will need to remove the bottom two bolts.

The two winch bolts you removed will be replaced with the 8mm x 60mm bolts in the kit.

The 8mm bolts will go through the mount and into the winch and you will use the two spacers in the kit to go between the mount and front bumper plate.

NOTE: Push tubes will mount with the wire loop pins that came with the push tube kit.

Watch on how far you can lift your plow and Do not over lift or you may cause damage to The unit and or machine.



